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BLA TR 1.i3949T44P8h806459 3. 89V
4900mAh/19. 06Wh (Rat) ~ 5000mAh/19. 45Wh (typ)

RECHARGEABLE LI-TON POLYMER BATTERY
L13949T44P8h806459 3. 89y 4900mAh/19. 06Wh (Rat)
5000mAh/19. 45Wh (typ)
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Zhuhai CosMX Battery Co., Ltd.
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54 P RGPt Li3949T44P8h806459 3. 89V 4900mAh/19. 06Wh (Rat)
24 Chinesa 5000mAL/19. 45Wh (1vp)
Name of Sample 3 RECHARGEABLE LI-ION POLYMER BATTERY Li3949T44PSh806459 3. 89V
English 4900mAL/19. 06Wh (Rat)  3000mAh/19. 45Wh (Lvp)
otk 1122010378
Sample No.
i kit e+ LI ) 17 R 22
Consignor Zhuhai CosMX Battery Co., Ltd.
b 3 VRS T L3I 53 4y B 2 1]
Manufacturer

Zhuhai CosMX Battery Co., Ltd.

BRI ik
Test method

AR O FAaBe Temia iy it 15 MTHARY  ST/SG/AC. 10/1/Rev. 21 3. 37% ST
1884k .
UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS ™ Model
Regulations ST/SG/AC. 10/1/Rev. 21 3.2 special provisions 188

3
Py |

Fl & A7A

Criterion

A b5

A TR Seima it #3556 4)
18848 .
UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS” Model
Regulations ST/SG/AC. 10/1/Rev. 21 3.3 special provisions 188

ST/SG/AC. 10/1/Rev. 21 3. 3% Hrakdsy

Appearance

5 M B ACHT (400mm X 310mm X 110mm) . 358144 St
Rectangle corrugated carton(400mm3X310mm X 110mm), containing 81 lithium batteries.

H St B )

Accepted Date

2022-01-17

AeRAZIE B

;i 2022-01-17 ~ 2022-01-17
l'est Date

A2 RA B

L. 2mi%k & 4%
1. 2m Drop test

Test Items
I EE {48 2 . 2mPIE 0
The tested package is capable of withstanding a 1.2 m drop test,
AR L
Conclusion

42 H W (Date)

Hix

Comment

WAL SEHMTAL. Inner package:plastic
WREMFER (kg): 6.8 #IdihdE (ke) :

RAef Az ht

Consignor
Address

519040

Post Code

Bof
Appiover:

B4
Title:

7%

wlS LFRIf (Vice chief engineer)
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Checker:
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Compiler:
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Name of Test

A5

HREER BATELERT
Standard requirement or The
Clause Number of Standard

A 45 R
Test Result

AR 4k

Conclusion

Hix

Remark

No ltems
DS RIELY 'LL%»“'
b, P FE T i i 12
a2y, WM EEI
The package is not
Iii [cracked. No damage to
I-‘ﬂ_, battery IUIH vined, No
Ii§ s shifting of the contents
s | to battery contact, No
il : :
releasing ol contents.
WA K T e e it
il Wiy
ST/SG/ ,f'”’l ey, 41 WRAFRDG, Wikl |
3. 3 R KIE 188 Fik i, kS A | Passed
UNTTED NATIONS A, N B
1. 24 “Recommendations on the The package is not
Pk (R TRANSPORT OF DANGEROUS [ | eracked. No damage to
1 1.2m Cf”“[?f‘f": "'!'"l"l_ Rei‘mlalif”'_ﬁ M [battery contained, No
DrOp Test ST/SG/AC. 10/1/Rev. 21 3.3 ﬂ,:q shift ing of the contents

special provisions 188

fif | to batterv contact,
releasing of contents.

No

'J ){ * "}‘v'lll 91 [l_i‘l‘.tj

A, N FEDt R
The package is not
b cracked. No damage
hattery contained,
f{1 | shifting of the

to battery contact,
releasing of contents.

A

‘]’;l, x5 .r||_.1LI'|';*k‘fJ. A ES

10
No

contents

No

) RIS
Test Environment
Condition

J:’f‘-i"n’nu“l 23 C -D[
Ambient

temperature:23 C,

)

.f'\nlhi ent humidity:/%

2 LA R Hy AL
Subcontracted Test
Condition

R A B
Test Item
S 2 AR R 25
7 @95%‘5. Name Post Code
Subcontracted _
Laboratory 33k 9,75
Address Tel
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ﬁi@l/RATED CAPACI'I'Y 4900mAh(19 06Wh)
BBV / TYPICAL CAPACITY: 5000mAh(19.45Wh)
-h%%&/ NOMINAL VQLTAGE 3.89\ :
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